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860.000 MHz 1.000 GHz 100.000 kHz 921.88811 MHz -63.73 dBm -50.73 dB 860.000 MHz 1.000 GHz 100.000 kHz 862.86713 MHz -63.76 dBm -50.76 di
1.000 GHz 3,000 GHz 1.000 MHz 1,64B859 GHz -44,29 dBm -31.20 dB 1.000 GHz 3,000 GHz 1,000 MHz 1,67258 GHz -41.53 dBm -23.53 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.96725 GHz -48.56 dBm -35.56 dB 3.000 GHz 7.000 GHz 1,000 MHz 5.92126 GHz -49.74 dam -35.74 di
7.000 GHz 9.000 GHz 1.000 MHz 8.76131 GHz -50.34 dBm -37.34 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.76531 GHz -50.06 dBm -37.06 d8
( I J we ( ] J (]
Date Date: T.2024 16:54:12
Highest Channel / QPSK
Spectrum | lu%?
Ref Level 0.00 dém Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
i Bg
10 adl_hn—‘ PURIOUS JINE ABS P&
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dém i J%M"W"‘"
-60 dBm I"
-70 dem
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW ] Frequency | Power Abs | ALimit ]
30.000 MHz 815.000 MHz 100.000 kHz 803.03473 MHz -63.65 dBm -50.65 dB
860.000 MHz 1.000 GHz 100.000 kHz 863.42657 MHz -63.61 dBm -50.61 dB
1,000 GHz 3,000 GHz 1.000 MHz 1.69608 GHz -42.76 dBm -29.76 db
3.000 GHz 7.000 GHz 1.000 MHz 6.96625 GHz -48.78 dBm -35.78 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.76731 GHz -50.14 dBm -37.14 dB
L JU J e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491407B

LTE Band 26 / 3MHz

Lowest Channel / QPSK Middle Channel / QPSK
Sp n = e m o
Ref Level 0.00 dBm  Offset 5.00 db Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr ®1 AvgPwr
Limit illeuk Limit ¢heck PAES
10 ddRe_BPURIOUS | INE_ABS 10 e _$PURIOUS |INE ABS PASS
E ! -
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ARS.
de 20 dB
-30 dBm -30 dém
-40 dém -40 dBm
' [
50 da ! —t. S0ds o,
|_ Qe l P T
-60 dB 60 dB flesirmer
y +
-70 dBm -70 dim
-80 dam 80 dBm
a0 d8 -90 db
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 815.000 MHz 100.000 kHz 814,80385 MHz -63.26 dém -50.26 db 30.000 MHz 815.000 MHz 100.000 kHz 655.526849 MHz -63.64 dam -50.64 d&
860.000 MHz 1.000 GHz 100.000 kHz 892.51748 MHz -63.64 dBm -50.64 dB 860.000 MHz 1.000 GHz 100.000 kHz 866.64336 MHz -63.66 dBm -50.66 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,64B859 GHz -43.38 dBm -30.38 dB 1.000 GHz 3,000 GHz 1,000 MHz 167108 GHz -42.12 dBm -29.12 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.98975 GHz -48.44 dBm -35.44 db 3.000 GHz 7.000 GHz 1,000 MHz 5.98175 GHz -49.73 dém -35.73 de
7.000 GHz 9.000 GHz 1.000 MHz 8.77981 GHz -50.22 dBm -37.22 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.77831 GHz -50.21 dBm -37.21d8
" — » =
L i ] - L J1 ] -
Data: 17:13:09 Date: 7.0CT.2024 17:
Highest Channel / QPSK
Spectrum | lué?
Ref Level 0.00 dém Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
i BS
10 adl_hl—‘ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
50 dBm g
-60 dBm I'
-70 dem
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW ] Frequency | Power Abs | ALimit ]
30.000 MHz 815.000 MHz 100.000 kHz 801.46552 MHz -63.78 dBm -50.78 dB
860.000 MHz 1.000 GHz 100,000 kHz 86286713 MHz -63.52 dBm -50.52 de
1.000 GHz 3.000 GHz 1.000 MHz 1.69258 GHz -43.62 dBm -30.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98475 GHz -48.61 dBm -35.61 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.77981 GHz -50.12 dBm -37.12 dB
L JU J e
Date: 7.0CT.2024 17:32:04
Sporton International Inc. (Kunshan) Page Number 1 A74 of A156

TEL : +86-512-57900158
FCC ID : 2AFZZRKC7G
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FCC RF Test Report
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LTE Band 26 / 5SMHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum o
Ref Level 0.00 dBm  Offset 5.00 db Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr ®1 AvgPwr
Limit illeuk Limit ¢heck PAES
10 ddRe_BPURIOUS | INE_ABS 10 e _$PURIOUS |INE ABS PASS
E ! -
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ARS.
de 20 dB
-30 dBm -30 dém
-40 dém -40 dBm
50 de | 50 dB }
l e ] - 1
60 dp -60 B
-80 dam 80 dBm
a0 d8 -90 db
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low |  Range Up RBW | Frequency | Power Abs ALimit | Range Low Range Up | RBW | Frequency Power Abs | Alimit
30.000 MHz 815.000 MHz 100.000 kHz 779,48650 MHz 63,32 dém -50.32 dB 30.000 MHz 815,000 MHz 100.000 kHz 789.30410 MHz -64.22 dBm -51.22 de
860.000 MHz 1.000 GHz 100.000 kHz 984.82517 MHz -68.08 dBm -55.08 dB 860.000 MHz 1.000 GHz 100.000 kHz 946.92308 MHz -67.89 ddm -54.89 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,648909 GHz -40.25 dBm -27.25 db 1.000 GHz 3,000 GHz 1,000 MHz 1,66908 GHz -37.97 dém -24.97 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.99025 GHz -52.16 dém -39.16 db 3.000 GHz 7.000 GHz 1,000 MHz 5.99825 GHz -52.21 dam -39.21 de
7.000 GHz 9.000 GHz 1.000 MHz 7.84154 GHz -57.89 dBm -44.89 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.95576 GHz -57.95 ddm -44.95 di
" — » =
L i ] - L ]l ] -
Data: 7.0C 1 45:12 Date: 7.0 17:58
Highest Channel / QPSK
Spectrum | lué?
Ref Level 0.00 dém Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
. Lo
10 adl_hl—‘ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-60 dBm - L s =
]
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up RBW ] Frequency | Power Abs | ALimit ]
30.000 MHz 815.000 MHz 100.000 kHz 799,50400 MHz -64.12 dBm -51.12 dB
860.000 MHz 1.000 GHz 100.000 kHz 96398601 MHz -67.97 dBm -54.97 db
1,000 GHz 3,000 GHz 1.000 MHz 1.68908 GHz -40.20 dBm -27.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99475 GHz -52.16 dBm -39.16 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.94876 GHz -57.79 dBm -44.79 db
L )il J o
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491407B

LTE Band 26 / 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = [ spectrum o
Ref Level 0.00 dBm  Offset 5.00 db Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr ®1 AvgPwr
Limit illeuk Limit ¢heck PABS
10 ddRe_BPURIOUS | INE_ABS 10 e _$PURIOUS |INE ABS PASS
E ! -
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ARS.
de 20 dB
-30 dBm -30 dém
-40 dém -40 dBm
50 de 50 dB -
-60 dB It “L i 60 dB L —
o] e
-80 dam 80 dBm
a0 d8 -90 db
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 815.000 MHz 100.000 kHz 779,48650 MHz 64,49 dém -51.4% dB 30.000 MHz 815,000 MHz 100.000 kHz 787,34256 MHz 64,97 dam -51.97 db
860.000 MHz 1.000 GHz 100.000 kHz 920.90909 MHz -68.15 dBm -55.15 dB 860.000 MHz 1.000 GHz 100.000 kHz 879.23077 MHz -67.95 dBm -54.95 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,64959 GHz -40.41 dBm -27.41 dB 1.000 GHz 3,000 GHz 1,000 MHz 1,66458 GHz -38.92 dBm -25.92 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.98175 GHz -52.25 dim -39.25 db 3.000 GHz 7.000 GHz 1,000 MHz 5.99425 GHz -52.27 dam -39.27 de
7.000 GHz 9.000 GHz 1.000 MHz 8.15096 GHz -57.95 dBm -44.95 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.95076 GHz -58.03 ddm -45.03 d
" — - m—
L i ] - L ]l ] -
Data: 7.0C 47:01 Date: 7.0 19:59:50
Highest Channel / QPSK
Spectrum | lué?
Ref Level 0.00 dém Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
i BS
10 adl_hn—‘ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
-50 dBm e s |'~ e et
e
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW ] Frequency | Power Abs | ALimit ]
30.000 MHz 815.000 MHz 100.000 kHz 794,79635 MHz -64.90 dBm -51.90 dB
860.000 MHz 1.000 GHz 100.000 kHz £68.74126 MHz -68.12 dBm -55.12 db
1,000 GHz 3,000 GHz 1.000 MHz 1.67958 GHz -38.77 dBm -25,77 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96325 GHz -52.10 dBm -39.10 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.80955 GHz -58.07 dBm -45.07 dB
L )il J o
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Report No. : FG491407B

LTE Band 26 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
Sp n = e m o
Ref Level 0.00 dBm  Offset 5.00 db Mode Auto Sweep Ref Level 0.00 dBm  Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr ®1 AvgPwr
Limit illeuk Limit ¢heck PAES
10 ddRe_BPURIOUS | INE_ABS 10 e _$PURIOUS |INE ABS PASS
E ! -
SPURIOUS_LINE_ABS, SPURIOUS_LINE_ARS.
de 20 dB
-30 dBm -30 dém
-40 dém -40 dBm
50 de 50 dB |
"y m"ﬂ - PR
! . T -
-80 dam 80 dBm
a0 d8 -90 db
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | Alimit |
30.000 MHz 815.000 MHz 100.000 kHz 812,45002 MHz -59.95 dém -46.85 dB 30.000 MHz 815,000 MHz 100.000 kHz 812,80385 MHz 61,45 dam -48.45 dB
860.000 MHz 1.000 GHz 100.000 kHz 871.67832 MHz -68.13 dBm -55.13 dB 860.000 MHz 1.000 GHz 100.000 kHz 881.18881 MHz -67.95 dBm -54.95 dB
1.000 GHz 3,000 GHz 1.000 MHz 1,65009 GHz -40.00 dBm -27.00 dB 1.000 GHz 3,000 GHz 1,000 MHz 1.66008 GHz -39.19 dBm -26.10 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.95476 GHz -52.12 dém -38.12 db 3.000 GHz 7.000 GHz 1,000 MHz 5.99125 GHz -52.27 dam -39.27 di
7.000 GHz 9.000 GHz 1.000 MHz 8.95526 GHz -57.93 dBm -44.93 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.95026 GHz -57.92 ddm -44.92 di
" — » =
L i ] - L ]l ] -
Data: 21:06:04 Date: 7.0CT.2024
Highest Channel / QPSK
Spectrum | lué?
Ref Level 0.00 dém Offset 5.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
i BS
10 adl_hl—‘ PURIOUS JINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
-50 dBm
P 'FL ‘M
o]
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW ] Frequency | Power Abs | ALimit ]
30.000 MHz 815.000 MHz 100.000 kHz 790.08871 MHz -64.63 dBm -51.63 dB
860.000 MHz 1.000 GHz 100,000 kHz 88468531 MHz -67.79 dBm -54.79 db
1.000 GHz 3.000 GHz 1.000 MHz 1.67008 GHz -28.17 dBm -25.17 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -52.24 dBm -39.24 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.95026 GHz -58.14 dBm -45.14 dB
L )il J o
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Report No. : FG491407B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0020
40 Normal Voltage 0.0016
30 Normal Voltage 0.0022
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0019
0 Normal Voltage 0.0020
-10 Normal Voltage 0.0019 PASS
-20 Normal Voltage 0.0012
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0019
20 Battery End Point 0.0023
Note:

1. Normal Voltage =3.77 V. ; Battery End Point (BEP) =3.5V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : 2AFZZRKC7G
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491407B

LTE Band 66

Peak-to-Average Ratio

Mode LTE Band 66 / 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.26 5.42 6.20 6.35 PASS
LTE Band 66 / 20MHz
Middle Channel / Full RB/ QPSK
Spectrum &l
Ref Level 25.60 dém Offset 5.60 di
Att 30 dB AQT 2 ms & RBW 20 MHz
[@15a View
\;L\‘\'; -
n ;
|
E-O:
l
[CF 1.745 GHz . Mean Pwr + 20.00 dB
‘Complementary Cumulative Distrbution Function Samples: 130000
rroee 1 [T e i T in e T e e ]
JU i e
Middle Channel / Full RB/ 16QAM
Spectrum '"E]
Ref Level 25.60 dém Offset 5.60 di
Att 30 dB AQT 2 ms & RBW 20 MHz
[@15a View
\_\
1E-O \
i1
1
E-O: |
!
E-O l
[CF 1.745 GHz Mean Pwr + 20.00 dB
‘Complementary Cumulative Distrbution Function Samples: 130000
O TRrromme T mmmrwmy——To———— -
JU )
Sporton International Inc. (Kunshan) Page Number 1 A79 of A156
TEL : +86-512-57900158

FCC ID : 2AFZZRKC7G



s=aranas. FCC RF Test Report Report No. : FG491407B

Middle Channel / Full RB/ 64QAM

Spectrum =
Ref Level 25.60 dém Offset 5.60 di@
att 3048 AQT 2 ms @ RBW 20 Mz

[@15a View

0.01 R
N %
Ay N
1€0 -
1§
i
Y
1E0 1
¥
16D
IcF 1.745 cHz Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function samples: 130000
Mean | Peak | crest | 10% | 194 | pa% | 0.019% |
Trace 1 [ 20.43 dém  27.22 dém 5.73 dB 3.01db 5.04 db 6.20 db .61 db
— —
JL J [ EEECRREN

Middle Channel / Full RB/ 256 QAM

Spectrum =
Ref Level 25.60 dém Offset 5.60 di@
att 3048 AQT 2 ms @ RBW 20 Mz

[@15a View

0.01 \‘- =
L% o
1E-O: ‘\.
N
\\
\\
1E-0 \\
A
| \
160 ) -
[CF 1.745 GHz - Mean Pwr + 20.00 dB
Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | crest | 10% | 194 | pa% | 0.019% |
Trace 1 18.55 dBm 26.68 dBm 8.13 dB 3.07 d& 5.04 dé 6.35 dB 7.18 dB
)i T e
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26dB Bandwidth
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SPORTON LAB.

FCC RF Test Report

Report No. : FG491407B

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

pectrum pectrum
Ref Level 25.60 dém  Offset 5.60 G @ RBW 30 kHz Ref Level 25.60 dém  Offset 5.60 G @ RBW 30 kHz
e Att 30ds SWT 632us @ VBW 100kHz  Mode Auto FFT e Att 30dB SWT £3.2ps @ VBW 100kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
[0 37k Max 1Pk Max
. . MI[1] 16.70 dBm . MI[1] 16.37 dBm)
20 dém g 1.74506150 GHZ] 20 dém X 1.74506150 GHZ]
pead il 1 26.00 dBy nditB 26.00 dB)
10dam Bw \ 1.337100000 MHzZ 10dam B 1.353800000 MHZ|
Qfactor \ 1305.1 Q factor \ 1289.0)
0 dém y. L 0 dém \
1/ \
10 d —- - 10 d —
vy [ ~
s
\
30 dbm— A -30 dBr= BV
A N i e
-40 dem 40 dém
50 d 50 d
-60 dém -60 dém
704 704
CF 1.745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-walue | Y-value |__Function | Function Result |
[ 1 17450615 GHz 16.78 dbm ndd down 1.3371 MHz [ 1 17450615 GHz 16.37 dbm ndb down 1.3538 MHz
T 1 1.7443371 GHz -0.27 dBm nds 26.00 d8 T 1 17443287 GHz -0.53 dBm nds 26.00 d8
T2 1 1.7456741 GHz -3.23 dbm qQ factor 1305.1 T2 1 17456825 GHz -3.54 dBm Q Factor 1269.0
L JL J - L JL -

LTE Band 66

Middle Channel / SMHz / QPSK

Middle Channel / SMHz / 16QAM

pectrum b pectrum b
Ref Level 25.60 dém  Offset 5.60 di @ RBW 100 kHz Ref Level 25.60 dém  Offset 5.60 di @ RBW 100 kHz
e Att 30ds SWT  19us @ VBW 300kHz  Mode Auto FFT e Att 308 SWT  18ps @ VBW 300kHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
[0 37k Max 1Pk Max
. Mi[1] 18.26 dBm . GELEY) 16.88 dBm)
20 dem . e 1.74513790 GHZ] 20 dem . x. N 1.74579120 GHZ]
i 7 26.00 dB B e T 26.00 dB
10dam Bw 3.068900000 MHzZ 10dam B 3.104900000 MHZ
Q factor 568.6 Q factor 562.9
0 dém: 0 dém:
10 d 10 d
-20 dBm P e -20 dBm
T oAb e
=36 80, ==
-40 dBm -40 dBm
S0 d 50 d
-60 dém -60 dém
704 704
CF 1.745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-walue | Y-value |__Function | Function Result |
[ 1 17451378 Ghz 18.26 dbm ndd down 3.0688 MHz [ 1 17457912 Ghz 16,68 dbm ndb down 31043 MHz
T 1 1.7434835 GHz -7.60 dBm nds 26.00 d8 T 1 17434655 GHz -0.08 dBm nds 26.00 d8
T2 1 1.7465225 GHz -7.62 dbm qQ factor S66.6 T2 1 17465704 GHz -3.26 dBm Q Factor 562.3
L JL J - L JL -

LTE Band 66

Middle Channel / 5MHz / QPSK

Middle Channel / 5SMHz / 16QAM

pectrum

Ref Lavel 25.60 dem

Offset 5.60 db & RBW 100 krz

pectrum

Ref Level 25.60 dem

Offset 5.60 db & RBW 100 kHz

o Att 30d8 SWT  19us @ VBW 300kHz  Mode Auto FFT o Att 0B SWT  19ps @ VBW 300KkHz  Mode Auta FFT
SGL Count 100/100 SGL Count 1004100
[0 17k Max [0 17k Max
. CETEV I 15.75 dBm . K Mi[1] 15.26 dBm|
20 dem s 1.74659800 GHz 20 dem o 1.74481000 GHz
it Yo ANt 26.00 dB) S L T 26.00 dB)
20 dem B 5165000000 MHZ 20 dem 7 B 5025000000 MHZ
Q factor a38.2) Q factor \ 347.2
0 dBm 0 dBm '
2 ‘q.
-10 df -10 df
[ /
/
-20 dBm = 7
-40 dBm- -40 dBm-
50 di -50 di
-60 dbm -60 dbm
70 di 70 di
CF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-walue | Y-value |__Function | Function Result |
[ 1 1.746598 GHz 15.75 dbm B down 5,165 MHz [ 1 1.74481 GHz 15.26 dbm nd@ down 5,025 MHz
T1 1 1.742383 GHz -10.26 dBm nda 26.00 d8 T1 1 1.742502 GHz -10.54 dBm nda 26.00 d8
T2 1 1.747547 GHz -10,14 dBm q factor 338.2 T2 1 1747527 GHz -10,68 dBm q factor 347.2
L L J L JL J
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LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum b pectrum b
Ref Level 25.60 dém  Offset 5.60 di @ RBW 300 krz Ref Level 25.60 dém  Offset 5.60 di @ RBW 300 kHz
e Att 30ds SWT 126us @ VBW 1MHz  Mode Auto FFT e Att 30dB SWT 126ps @ VBW LMHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max 1Pk Max
. A1 MI[1] 18.07 dBm . MI[1] 16.51 dBm)
20 dém - ISR 1.7432620 GHz| 20 dém 1.7446000 GHz
) / dhdnad i Hag 26.00 dB) ) r TR e 26.00 dB)
10dem 1 Bw 9.890000000 MHzZ 10 dBm B \ 9.690000000 MHZ
{ Q factor 176.9) ] Q factor 180.0
0 dém: 0 dém:
3
-10d -10d *
-20 dBm— e 20 B e R
e Ve S
s e - -
a0t =50 d
-40 dBm -40 dBm
S0 d 50 d
-60 dém -60 dém
704 704
CF 1.745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | | Type | Ref | Trc | X-walue | Y-value |__Function | Function Result |
[ 1 1.743262 GHz 18.07 dbm ndd down [ 1 1.7446 Ghz 16.51 dbm ndb down 9,68 MHz
T 1 1.740185 GHz -7.82 dBm nda T 1 1740145 GHz -10,66 dBm nda 26.00 d8
T2 1 1.750075 GHz -5.07 dBm qQ factor T2 1 1743835 GHz -5.91 dBm Q Factor 160.0
L JL J L JL -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

pectrum pectrum
Ref Level 25.60 dém  Offset 5.60 di @ RBW 300 krz Ref Level 25.60 dém  Offset 5.60 di @ RBW 300 kHz
e Att 30ds SWT 126us @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126ps @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
. MI[1], 16.17 dBm . Mi[1] 15.42 dBm)
20 dém 1.7490160 GHz| 20 dém 1.7414940 GHz
S P, e i i 26.00 dB| P e I 26.00 dB)|
10 dBrm L 10 dBrm e
10 dam 7 Bw 14655000000 MHZ, 10 dBm B 14.715000000 MHZ
Q factor 119.9 Q factor 118.9
0 dBm 0 dBm
10 d 10 d
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-20 dém 4 -20 e S
TN " AW )
VA i Ny
B0 = 3T
-40 dBm -40 dBm
S0 d 50 d
-60 dém -60 dém
704 704
CF 1.745 GHz 1001 pts Span 30.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-walue | Y-value |__Function | Function Result |
[ 1 16.17 dbm ndd down 14.655 MHz [ 1 1741494 Gl 15.42 dbm ndb down 14,715 MHz
T 1 -10,10 dem nda 26.00 d8 T 1 1737507 GHz -10,65 dBm nda 26.00 d8
T2 1 1.752343 GHz -3.98 dbm qQ factor 115.3 T2 1 1752313 GHz -10,63 dBm Q Factor 1163
L JL J L JL J
pectrum pectrum
Ref Level 25.60 dém  Offset 5.60 di @ RBW 300 krz Ref Level 25.60 dém  Offset 5.60 di @ RBW 300 kHz
e Att 30ds SWT 185us @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 185ps @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max 1Pk Max
. M1l 16.44 dBm . Mi[1] 13.57 dBm)
20 dém v 1.7479970 GHz| 20 dém 1.7389660 GHz
A Nogin 26.00 dB| . _ndB 26.00 dp)|
o B vy el A, 10 dBrm e, vt AR A
10 dar Bw 1 168.661000000 MHZ| 10 dar f B 19.421000000 MHZ|
Q factor 93.7 | Q factor 89.5
0 dBm 0 dBm 7
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-20 dém ol . -20 dém o
—~—rd Y T, e LN
fin M I
oot ] A0
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50 d 50 d
-60 dém -60 dém
704 704
CF 1.745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-walue | Y-value |__Function | Function Result |
[ 1 1747997 GHz 16,44 dbm ndd down 18.661 MHz [ 1 1738966 GHz 13,57 dbm ndb down 19,421 MHz
T 1 1.735649 GHz -10,50 dem nda 26.00 d8 T 1 1.73533 GHz -12,26 dBm nda 26.00 d8
T2 1 1.754311 GHz -5.96 dBm qQ factor 9.7 T2 1 1.75475 GHz -12,20 dBm Q Factor 69.5
L JL J - L JL J -
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LTE Band 66

pectrum pectrum
Ref Level 25.60 dom  Offset 5.60 6B & RBW 30 kHz Ref Level 25.60 dem  Offset 5.60 6B @ RBW 30 kHz
o Att 30d8 SWT 632us @ VBW 100kHz  Mode Auto FFT o Att 30dE SWT 63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
@ 1Pk Max 1Pk Max
. I Mi[1] 16.95 dBm . Mi[1] 16.52 dBm|
20 dém 1.74468950 GHZ] 20 dém 1.74501120 GHZ]
et 1.104895105 MHz v e e B 1096503497 MHZ|
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CF 1.745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-walue | Y-value |__Function | Function Result |
[ 1 17446895 GHz 16,85 dbm [ 1 17450112 GHz 16.52 dbm
T 1 1.74443776 GHz 8,10 dem Oce Bw 1.104895105 MHz T 1 1,74444895 GHz 7.14 dBm Occ Bw 1.096503457 MHz
T2 1 174554266 GHz 8,93 dém T2 1 74554545 GHz .19 dbm
L L J - L JL J -
pectrum pectrum b
Ref Level 25.60 dom  Offset 5.60 6B @ RBW 100 kHz Ref Level 25.60 dem  Offset 5.60 6B & RBW 100 kHz
o Att 30d8 SWT  19us @ VBW 300kHz  Mode Auto FFT o Att 30dE SWT  19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk Max 1Pk Max
. CHE [ 18.75 dBm . Mi[1] 17.39 dBm|
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CF 1.745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | | Type | Ref | Trc | X-walue | Y-value |__Function | Function Result |
[ 1 17462268 GHz 16.75 dbm [ 1 17437652 GHz 17.39 dbm
T 1 1.74362737 GHz 12,81 dBm Oce Bw 2733266733 MHz T 1 1,74363936 GHz 10,43 dBm Occ Bw 2.727272727 MHz
T2 1 174636064 GHz 12,25 dim T2 1 1,74636663 GHz 10,33 dBm
L L J - L JL J -
pectrum pectrum
Ref Level 25.60 dom  Offset 5.60 6B @ RBW 100 kHz Ref Level 25.60 dem  Offset 5.60 6B & RBW 100 kHz
o Att 30d8 SWT  19us @ VBW 300kHz  Mode Auto FFT o Att 30dE SWT  19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk Max [@ 1Pk Max
. Mi[1] " 16.60 dBm . M | 16.05 dBm|
20 dém - Y. 1 1.74686800 GHz 20 dém 1.74659800 GHZ]
. wd A . . A
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CF 1.745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-walue | Y-value |__Function | Function Result |
[ 1 16,68 dbm [ 1 1,746598 ol 16.05 dbm
T 1 11,36 dBm Oce Bw 4.485514486 MHz T 1 17427522 GHz 10,84 dBm Occ Bw 4,405504496 MHz
T2 1 17472478 GHz 11.53 dam T2 1 17472478 GHz 7.78 dbm
L L J L JL J
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

pectrum b pectrum b
Ref Level 25.60 dém  Offset 5.60 di @ RBW 300 krz Ref Level 25.60 dém  Offset 5.60 di @ RBW 300 kHz
e Att 30ds SWT 126us @ VBW 1MHz  Mode Auto FFT e Att 30dE SWT 126ps @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max 1Pk Max
. MI[1] ML 18.13 dBm . ELEY] 16.81 dBm)
20 dem: I o 1.7483370 GHz 20 dem: X o 1.7466980 GHz
S e Vel v ¥ 9.050949051 MHZ| Sl e e i 7 = i 9.030969031 MHz
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CF 1.745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | | Type | Ref | Trc | X-walue | Y-value |__Function | Function Result |
[ 1 1.748337 GHz 18,13 dbm [ 1 1746698 GHz 16,61 dbm
T 1 1.7404645 GHz 12,98 dBm 0cc Bw 0.050240051 MHz T 1 17404845 CGHz 10,88 dBm 0Occ Bw 0.030960031 MHz
T2 1 1.7435155 GHz 11.72 dbm T2 1 17455155 GHz 10.07 dBm
L JL J - L JL -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

pectrum pectrum
Ref Level 25.60 dém  Offset 5.60 di @ RBW 300 krz Ref Level 25.60 dém  Offset 5.60 di @ RBW 300 kHz
e Att 30ds SWT 126us @ VBW 1MHz  Mode Auto FFT e Att 30dB SWT 126ps @ VBW LMHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
. TR 15.07 dBm . MI[1] 16.04 dBm)
20 dém - 53 1.7471880 GHz| 20 dém 1.7425720 GHz
AT AR W 13426573427 MHz| et Sen T,/ 13.516483516 MHz|
10 dBm 10 dBm
0 dém 0 dém L‘
1
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T 7 ¥
-20 dBm- T 2 "-;u,«\‘ -20 dBm- —— ——
= A~ —.
30, B - .
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-60 dém -60 dém
704 704
CF 1.745 GHz 1001 pts Span 30.0 MHz CF 1.745 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-walue | Y-value |__Function | Function Result |
[ 1 1747188 GH 15.97 dbm [ 1 1742572 Gl 16.04 dbm
T 1 1.7383167 GHz 11.28 dBm 0cc Bw 13.426573427 MHz T 1 17382268 GHz 10.96 dBm 0Occ Bw 13.516483516 MHz
T2 1 1.7517433 GHz 12,10 dBm T2 1 17517433 GHz 9,69 dBm
L JL J L JL

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

pectrum pectrum
Ref Level 25.60 dom  Offset 5.60 0B = RBW 300 kriz Ref Level 25.60 dom  Offset 5.60 0B = RBW 300 kHz
o Att 30ds SWT 185us @ VBW 1MHz  Mode Auto FFT o Att 0B SWT 185ps @ VBW LMHz  Mode Auta FFT
SGL Count 100/100 SGL Count 1007100
[0 17 Max 17k Mar
) - Ml 15.42 dém ) Ml 13.58 dBm|
20 dém - g 1.7392060 GHz| 20 dém . 1.7414440 GHz
B L T o S At 17.902097902 MHz| A fGR B, 17.902097902 MHz|
10 dam S - — - 10 dam - - B B,
[ ‘ [
0 dém | '[ 0 dém
-10 di — “ -10 di -
- 3 R - |J 4
-20 dBm M i -20 dBm— et 5
B AT ¥ o LN
-40 dBm- -40 dBm-
S0 d S0 d
-60 dBm -60 dBm
7od 7od
CF 1.745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-walue | Y-value |__Function | Function Result |
M1 1 1.739206 Ghz 15,42 dém M1 1 L.74144% Ghz 13,58 dbm
T1 1 1.736049 GHz 11.15 dBm Occ Bw 17.002097902 MHz T1 1 1.7360889 GHz 9.70 dBm Occ Bw 17.902097902 MHz
T2 1 1.753951 GHz 10,88 dém T2 1 1.753951 GHz 11.26 dbm
L s L s - L I J ‘
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Conducted Band Edge

LTE Band 66 / 1.4AMHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum

Spectrum
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LTE Band 66 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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LTE Band 66 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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